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o MILL TEST CERTIFICATE N STEEL

COMVODITY(RIZS) : ERW, CARBON STEEL PPE EN 10204 TYPE 3.1 — 2004 ZMTE: ?U%’%Q! A 22 géi% ?USUI e
— - N /06, Yeompo-ro, Buk-gu, Ulsan, Korea
SPECFICATON(RIZ2!) : ASTMAS3B CUSTOMER(124 A}: AUFTAAHF)
Hydrostatic Tensike Properties(Gage Length : 2 inch) Hardness Test Hardness Test & CWN Impact Test DWIT Test( C)
Test (
TYPE TOTAL Tensle Strength Yied YR Max. CWN Impact Test('C) o
OF SIZE PCS WHEGHT LENGTH ISpec.| -~ Wetd Strength Rete EL Vale YT — Sheal Shear Area(%)
No. PIPE OUT-DIAXTHICKXLENGTH HEATNo.  |Pressure(Time| 2 Aea
EY) (1A xSHx0) 2| MPa | MPa | MPa | % | % [*3 %3 : t [ 2| 8 [ame| t [ 2 [aw
: . Mn. 45 | 415 240 L
1 (=) (KG) () pPsl [sec __
Meax. Ciiteria : In the case of 10x10)
1 EB BE 18" X0.375" X 6.150 M 2 1,293 123 8422629 80 | 5 T 533 546 372 35
2 EB BE 18" X 0.375" X 6.150 M 10 6,464 61.5 8752119 80 | 5 T 542 537 382 36
TOTAL 12 7,757 738
Chemical Composition(%) 2:x100 3:x1000 4 :x 10000 Zn—Coating Test HC-Test HIC Test Remark
; Mn cM3 3 Copper Sulfate | Colapse S.S.C z =
Spec. (o} Si %7 P S Cu Ni Cr | Mo Y %10 2Zn Codting Test Pessue | CLB | CIR | CSR Test XII)Typeofppec.end(ﬂ.Jc,
No. [ HeatNo xal 2 2| 2|3 |3 | 2]2]|2|3]|3]s Time | Restt|  psi % | % | % EBERW Bk EE Bovel End
Min %2) L: Longtudal, T: Transverse
: %3) B: Base, W: Weld Line, H: Heat Affected Zone
Meax 30 120 | 50 45 40 40 40 150 | 80 | 1000
: v 5 = = i 5 %4) H: Heat(Ladle) Analysis, P: Product Analysis
2z 37) For each reduction of 0.01% below the specified C max.
P 17 2 63 13 2 ! 1 2 1 1 8 an increase of 0.06% Mn above the specified max.
Pl 26z 2| 1|1 | 211]1]48 wil be permited Up to a max. of 1.65%
2 8752119 H| 18 1 62 19 3 3% 10) OM3=CuNHCr+Mo+V
Pl 16| 2 |64 ][ 17 ]2 1 1 2 | | 1 | 4 % SPEC YEAR — ASTM A53(2012ED)
P 17 2 64 16 1 1 1 2 TR 1 39
Non—Destructive Test Rattening / & i D i '
Heat Treatment T Bending Test Visual & Dimension
GOOD GOOD GOOD GOOD
EHES 2 A0 SACUSE ESELICL il 4
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED IN ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER. ¥ S A
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* This Mill Test Certificate is a copy that has been printed from original electronic document(with digital signing).
You are able to check an original electronic document at hyundaisteel's customer portal.( http://sm.hyundai—steel.com/cs/cm/login.jsp) * QRcode scanner App : 'QReal'




